Test Report No.: GLHGRO71006021CM Date: OCT 23, 2007  Page 1 of 2

The following sample(s) was/were submitted and identified on behalf of the applicant as PVC PLASTICS FILM
Client Reference : Style/llem No.:PVC PLASTICS FHLM

S38S Ref No. : GZG710152165/CHEM

Sample Reesiving Date . 1 QCT 6, 2007

Testing Period . « QCT 16, 2007 TO OCT 18, 2007

Test Requestfed : Determination of Phthalate in the submitted sample.

Test Method T With reference to ASTM Method Designation D3421-75. Analysis was performed by Gas

Chromatography / Mass Spectrometry.

Test Results © Ploase refer to next page.

Signed for and on behalf of
SGS-CS8TC Lid.
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Test Report No.: GLHGRO71006021CM Date: OCT 23, 2007  Page2of 2

Test Results

Phthalate ‘ No.1 MDL,
Dirnethyl Phihatate (DMP) T ND 0.005%
Diethyl Pnthalate (DEP) N.D. 0.005%
Cibutyl Phthalate (D8P} N.D. 0.003%
Benzytbutyl Phthalate (BBP) . ND 0.003%
Di-{2-ethylhexy!) Phthalate (DEHP) - N.D. 0.003%
Ditssnonyl Phthalate (DINF) N.D. 0.01%
Di-n-octyl Phthalate (DNOPF) N.D. 0.003%
Diisodecyl Phthalate {DIDP) N.D. 0.01%
Diiso butyl Phthalate (DIBP) N.D. 0.01%
Dinonyl Phthalate (DNP) N.D. 0.01%
Diisoocty! Phthalate (DIOR) N.G, 0.01%
Dipropyl Phthalate (DPrP) | N.D, 0.005%
Dicyclohexyl Phthalate (DCHP) N.D. 0.005%
Dipentyl Phthalats (DPF) ND. 0.005%
Bis-hexy! phthalate (DHP} N.D. 0.005%

Test Part Deseription:

Na.t Transparent plastic sheet

Note : 1. makg = ppm; 0.1% = 1000ppm:
2. MDL = Method Detection Limit
3. N.Db. = Not detected (Less than MDL)

** End of Report **
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The foliowing sample(s) was/were submitled and identifled on behaf of the applicant as

Product Description : BVC PLASTICS FILM

“Style / item No. : PVC PLASTICS FILM

5GS Ref No. : GZO710155126/CHEM

‘Sample Receiving Date : OCT 19, 2007

Testing Period L : OCT 18, 2007 TO QCT 24, 2007

TEST REQUESTED  : As specified by cfient, to test soluble Lead, soluble Antimony, soluble Arsenic,
Soluble Barium, soluble Cadmium, soluble Chromium, soluble Mercury,
soluble Setenium content in the submitted sample.

TEST METHOD : With reference to EN71 part 3 1 1904 (including amendmenrt A1:2000/ AS:2002).
' Analysis was performed by Atomic Absorption Spectrometer & inductively Couplad
Plasma Atomic Emission Spectrometer (ICP-AES).

RESULTS : Please refer to next page.

Signed for and on behaif of
8GS-CSTC Ltd,

D

S e d

Engineer
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Test Report No.: GLHGRO710063130M  Date: OCT 26,2007 - Page2of 2

Resuits :

ENT1 Part 3 : 1894 (including smendment A1:2000/ AC:2002) - Migration of Cerlain Elements

loment Ne.1 Limit
Soluble Lead (Pb) . <5 © 90 mgfkg
Scluble Antimony (§b ) <2 80 mglkg
Soluble Arsenic  {As) <2 25 mogfkg
Soluble Barium  (Ba) <§ 1000 mgfky
Sohuble Cadmium (Cd } <5 76 motkg
Soluble Chromium {(Cr ) - <5 60 ma/kg
Soluble Mercury  ( Hg .} . <2 : ’ 60 mgrkg
Soluble Selenium { Se ) <5 500 mylky

Note : ~ <= Lass than
~ The unk of resulls is mg per kg

. Test Part Dascriptiop:

No.1 Transparent plastic fim

*** End of Report ***
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TEST_REPORT

APPLICANT: e L T . REPORT NUMBER! WOSZIET
' o . _ DATE: Apri! 2, 2007
AU A Sl :
Oumgzhou@uangciong S

- China

Altms Me, Ligin Liv

SAMPLE DESCRISFTION:  Cne il subrmisted sampie of transparchi phastic sheet séid t0 e $vC Sheet

Styls o CG7H0232

Sample reecived dates March 2%, 2007
. Date of lessing started: Maphi 27,2
! Dait of tegtng ended: - April 2, 2007 .
TEST CONDUCTED:
4§ REQUESTED BY THE APPLICANT, FOR DETAILY REFER TQ ATTACHED PAGE)
. PAGE 0 RE F:ON’I‘iNUED ) TOTAL 3 PAGES
Authorized By
Intertek Tagting Serviees 5
ghenzhen Ld. N

Nedson CHan, pul

Generzl Manager of FRC Oparationy
Vice Pregident of Asts Pacific Operations
Rigk Assussment & Management

. | ok Tt Sanvied Stenther LARAM
548, Offon Twar, 90Q7 Stenran Rosd. Sherahen, Ghing
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TEST REFORY

Jul.

21 dda Bline

REPORT NUMBER: WOSZHEI39

TEST CONDUCTED:

Petermination of Hazardous Substanges

A3 per EEC Commisgion Ditzetive 2002/85/5C o the restricrion of the use o sertain hazusdous subatmnees 1

e‘.cmcaz and eleetronis equipment (RoHS),

(A; Tast Result Susnmaey

Yestng e ' Erowdi (aan)
Lewd (PY) ND
Codmivm (Cd) ND
Mereusy (Hg} ND
Hexpvaient Chromius {Cr(ViN KD
¢B) Tes Result Summary
Testing ltem . Re 1)
Polvhrominated Biphienyls (PBB) ’
Morvtromabiptieny] (MonoBB} ND
Dibromnbipheny| (DIBB) ND
Tribromobipheay! (TelBE) ND
Temhromobiphanyl (TotraBB) NI
Pentdbmimebipheny] (PemaBB) ND
Hexsbromaobiphenyt (HexsBE) 5 ND
Reprbromobipheny! (HepalB) ND
OCtabmmobsp%envl (QemBR) ND
Nansbromobipheny! NonaBB) ND
Qccahmmobiphcnyl DecaBB) ND
Polybrominatod Dts}hcryt Ethery {EBDE}
. Mondbromodipheny! Ethér {MonoBDE) WD
Bibromodiphenyt Bther (DIBDES ND
Tribeomodipheny! Ether (TriBDE} ND
Termubromediphenyl Bther (TotoaBDEY ND
Pantsbromadipheny) Ether (PertaBDE) ND
Hexzbromodighenyl Ether (Hex2BDE) NB
Heptahromohipheny! Ether (Hop@BDE) ND
Ocabtomobinhenyl Ether (OctaBDE) ND
Nonabromobiphanyl Ever (NonaBOE) ND
Deeabromabipkenyl Ether {DocaBDIE) ND

ppiv = pasts per raillion
KD = dot Deteetsd
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Intertek

TEST REFORT

REPORT NUMBER: WOSZ5873%
TEST CONDLCTED:
{C) Test Method
. ' o~ . fevr
Tosting Itom Testlne meshod Detsegion Limis
Lead (Pi) with seftzeace 10 UGS EPA 30508/ 1S EPA 3052, A ppa
5y avid digertion and detannined by ICPLOES
Cadeiun (Cd) T wity teferance wBS EN | 122 method B2 S EN4 3030R: Zppin ;
US BPA 3032, by acid digestion and dewesmined by ICP.OES }
" Mercury (Hg) . with seference 1o US BPA 3033, 2 pam . ,
by a¢id digestion and determined by 1CP-OES
Hexavaleni Chromium with reference 15 1S BPA 30604 & 71964, Lopm '
(CavEy) by alkating digrefian wd determinsd by UV-VIS
Polybrominatsd " with rafercnce mf.*S EB4 3540C, Sppm !
biphends(PRE) by soivant extraction and derernined by GC-MEBD and
HMLCBAD
Polybrominated dighenyl  with reférencato Us £PA 3540c, § poon
athurs (PBDE) by selvent extfaetion ang dsteemined by GCMSD and
HPLCDAL - .
FAGE 3 OF 3 PAGES N ~END OF REPORT .
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